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Plot 4.1.2 Radiated emission measurements test results,
electric field, frequency range 30 MHz - 1 GHz
Stand-by mode, horizontal polarization

[(3] B9:19:18 o4 JAN CB@G  HOR.POL.
PR.13823 HEAD COMMECTIOPN PAWN FCC15 B Mode: Ry

ACTL DET: PEAK

MERS DET: PEAK OPF AUG
HER 314.2 HHz
c/.al dBul/m

LOG FREAMP OM

18
B/ PASS LINIT I

REF BB.H dBpV/m

4ATH
B dB : /

3
i
3

UFI SB MMM%MWWWW““VI o 'IMnl' ettt

5CFC
ACORR

STOP 1.PRRB CHz
SHP 909 msec

S5TART 38.8 HHz

RL IF BW 178 kHz AVG EW SBH kH:

MEASURE

AT MKR

AOO T0
E15T

MARKER

} LE
MARKER

&

HE®T
PERK

NEXT PK
RIGHT

NEXT PK
LEFT

Mare
1 aof ©

Page 21 of 62



Test Report: HEADEMC_FCC.13823.doc

Date: March, 2000

HERMON LABORATORIES

Plot 4.1.3 Radiated emission measurements test results,
electric field, frequency range 1 GHz — 2 GHz
Stand-by mode, vertical and horizontal polarization

[(3] B9:4B: @8 o4 JAN 2H@A HOR.POL.+ VERT.POL.

PR.17827 HEAD COMNECTIOPN PAWN FLCAS B Mode: Ry ”E?SHEE
ACTU DET: PEAK

MERS DET: PEAK OP AUG
KR 1,373 OHz | "0Lq40
31.15 gBulsn

MARKER

LOG  REF B@.B dBuls/m FREAMP OM b Cf
18
dB~

AT FASS LIMIT MARKER

B dB *

. HE®T

A " PERK

| e L
WA SE NEXT PK
5CFC RIGHT
ACORR

NEXT PK

EEE]

START 1.HAR (H: STOP c.HBA (Hz Hore

R #1F EW 1.8 HHz AVG BHW 3BH kH: SWP 7HH msec 1af ¢

Page 22 of 62



Test Report: HEADEMC_FCC.13823.doc

Date: March, 2000

HERMON LABORATORIES

Figure 4.2.1
Radiated emissions test setup for table-top equipment
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Photograph 4.2.1

Setup for radiated emission measurements
1-2GHz
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Photograph 4.2.2

Setup for radiated emission measurements
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4.3  Effective radiated power measurements according to FCC part 90
paragraph 267 (a3)

43.1 General

This test was performed to determine maximal effective radiated power.

The standard specification limit is 2 W ERP = 33 dBm.

4.3.2 Test procedure

The EUT was tested according to the substitution method with dipole antenna. The test was
performed at HL open field test site at 3-meter test distance, i.e. the distance between
measuring antenna and EUT boundary.
The EUT was placed on wooden table, as shown in Photograph 4.3.1. Electric field power
values were recorded. Then the EUT was replaced with dipole antenna connected to signal
generator. The generator output was adjusted to obtain an electric field power level equal to
that of the EUT.

Maximum ERP was calculated from equation:

Test results are recorded in Table 4.3.1.

Reference numbers of test equipment used

ERPmax = Pout gen — Cable loss + Antenna gain

HL 0465

HL 0521

HL 0589

HL 0604

HL 0614

HL 0661

HL 1175

Full description is in Appendix A.
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Table 4.3.1
ERP measurement
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Frequency, E, Pgen, | Cableloss, | Antenna gain, | ERPna, | Limit, | Pass/
MHz dBnv/m | dBm dB dB dBm dBm Fail
451.017 115.12 17 0.5 0.56 17.06 33 Pass
460.65 117.95 20 0.5 0.56 20.06 33 Pass
469.98 118.07 20 0.5 0.56 20.06 33 Pass
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